



PG PARAGLIDERS

INSPECTION CERTIFICATE

Inspection certificate number: **PG_1056.2016**

MANUFACTURER DATA

Manufacturer name: **Niviuk Gliders**
 Representative: **Dominique Cizeau**
 Street: **C. Del Ter, 6-Nave D**
 Post code / place: **17165 La Cellera de Ter Girona**
 Country: **Spain**

SAMPLE DATA

Name: **IKUMA P** Size: **21**
 Min weight in flight [kg]: **55** Max weight in flight [kg]: **75**
 Weight [kg]: **3.35** Use: **Single-seater**
 Load serial number: **n/a** Date of reception: **n/a**
 Flight serial number: **Ikuma P 1-21 pattern V1** Date of reception: **29.12.2015**

TEST REPORT SUMMARY	RESULTS	PLACE	DATE
---------------------	---------	-------	------

PG 1	71.8.1 SHOCK LOAD TEST:	Test done on size 25, inspection PG_1019.2016	08.03.2016
PG 2	71.8.1 SUSTAINED LOAD TEST:	Test done on size 25, inspection PG_1019.2016	08.03.2016
PG 3	71.8.2 FLIGHT TEST:	B	Villeneuve 29.03.2016
PG 4	71.4.3 MEASUREMENT:	POSITIVE	Villeneuve 08.10.2015
PG 5	71.6.3 LINE BREAK STRENGTH:	POSITIVE	Villeneuve 12.05.2016

ISSUE DATA

Place of declaration: **Villeneuve**
 Date of issue: **13.05.2016**
 Managing Director: **Alain Zoller**

Signature: 

This signature approve the validity of the test reports PG 1 to PG 5 (Only if test report are applicable).

Air Turquoise SA, having thoroughly assessed the sample mentioned hereunder, declare it was found conform with all requirements defined by the following norms:

EN 926-2:2013 / EN 926-1:2015 / LTF: NFL II 91/09 / 2-60-14 / 2-251-16

Present declaration's scope only extends to the conformity of a given sample, on a given date and in a given place as mentioned here above.

This inspection report contain the following test and is complete with the test report number:
 71.8.1 | PG1, PG2, 71.8.2 | PG3, 71.4.3 | PG4, 71.6.3 | PG5
 (71.8.1 | PG1 and PG2, 71.8.2 are done for one size only, ref. to the size tested for strength)

This declaration must not be reproduced in part without the written permission of AIR TURQUOISE SA.